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CERTIFICATE

Costumer:
FALCO Zrt. (9700 Szombathely, Zanati u. 26)

Number and date of order:
KFR-2018/62 , 23-02-2018.

Title of the test:
Testing of surface properties

Date of the test:
26-03-2018. - 30-03-2018.

Subject of the test:
SG M105: 16mm thick melamin laminated particle board

Base of issue of this certificate: Examination Record No,: KFR 2018-62-1-07
Order No.: KFR-2018/62

Evaluation of test results:
Based on the results of Test Report No. KFR 2018-62-1-07E the sample regarding its surface
features, fulfills the following requirements of EN 14322,

- resistance against chemical agents
- resistance against scratching

- resistance of rapture

- wear resistance

This certificate is valid till 29-09-2018.

Sopron, 30.03.2018.




